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Analytical Report No.: 181202/279373-2011TOMCLU_r/M-NK-2020

ANALYTICAL REPORT

AHanuTUyeckun oTyeT

22431-4 dd. 11.12.2020
22431-4 ot 11.12.2020
Coal 0-50 mm grade “TOMCLU” taken at

AO “OF Mezhdurechenskaya” (as declared)
Yronb 0-50 mm mapkn “TOMCLL”, oTobpaHHbIN Ha
AO “O®P MexpaypeyeHckas” (kak 3asiBMeHO)

representative of Principal

npeacrasuTens 3akasuuka

AO “OF Mezhdurechenskaya”
AO "O® MexpaypeyeHckas"

polyethylene bags, 124.8 kg

NnonMaTUNEHOBbIE MeLkn, 124.8 kr

20.11.2020

20.11.2020

18.12.2020

18.12.2020

NK20-132045
NK?20-132045
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METHODS: Analysis performed on a SUBMITTED SAMPLE. Analysis performed in accordance with GOST

Standards.

METO/[bI: AHanu3 6bin NnpoBeaeH Ha NpedocTaBneHHyo Npoby. AHanua 6bin NpoBeaeH B cooTBeTCcTBUM co cTaHaaptamu FOCT.

ANALYSES WERE PERFORMED IN SGS LABORATORY:

AHanu3sbl 66111 NpoBeAeHbI B nabopaTtopumn SGS:

ANALYSES: Analysis of sample Ne 2011TOMCLLwas performed in SGS laboratory with results as follows:

AHanusbi: AHanns npo6bl Ne 2011TOMCLUGLIN npoBeaeH B nabopaTopun SGS. Pe3ynbTaTthl aHanvsa cnegyowme:

Basis reported
BasoBoe cocTosiHne

Moisture, %
MaccoBas gons
Bnaru, %
FOCT P 52911-2013

Ash, %
3onbHOCTb, %
FOCT P 55661-2013

Yield of volatile
matter, %
Bbixog netyumnx
BellecTts, %
FOCT P 55660-2013

Total sulfur, %
CopepxaHue
obuuen cepbl, %
FOCT 32465-2013
(ISO 19579:2006)

Gross calorific
value, kcal/kg
Bbicwas Tennota
CropaHus, KKan/kr
FOCT 147-2013
(ISO 1928:2009)

As received basis

COCTOAHNE

P 4.4 7.1 11.0 0.33 7566

aboyee coCcToAHUE

Alr Dry Basis 0.6 7.4 11.4 0.34 7867
03gyLwHo-Cyxoe

Dry basis 7.4 115 0.34 7914

Cyxoe cocTosiHne

Dry ash Free basis

Cyxoe 6e33onbHoe 12.4 8551

Net Calorific Value (as received) was calculated in accordance with FTOCT 147-2013 (ISO 1928:2009):

7364 kcal/kg

Huswasa TennoTa cropaHuns (paboyee coctosiHme) paccuntaHa B cootBeTcTBumM ¢ FTOCT 147-2013 (1ISO 1928:2009)
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Screen test was performed in accordance with 1ISO 1953 with results as follows:
CuTOBBIN aHanu3 npoussefeH B cooTBeTcTBUM ¢ ISO 1953. Pe3dynbTaTthl aHanusa criegyloLuime:
Nominal Top
Size(mm) | 470 | 450 | +25 | +13 +6 +3 +1 | +05 | +0.15 | -0.15
Knacc kpynHocTtu
(Mm)
Yield(%) | 30 | g4 | 285 | 219 | 154 | 91 4.2 2.9 35 3.1
Copgepxanue (%)

Determination of bulk density was performed with results as follows:
Onpe,u,eneHme HacbIMHOW NJIOTHOCTW. PesyanaTbl aHanusa cnegywuwine:

Attribute Unit Value Test method

Mokasatenb EgunHuua namepenns BenununHa MeTog ncnbiTaHns
(BD)" kg/m3 872 FOCT 32558-2013
(BD)“ kg/m3 833 (ISO 23499:2008)

Determination of free swelling Index was performed with results as follows:
OnpegenexHve nHaekca cBo6ogHOro BcnyymMBaHus. Pes

nbTaTbl aHanu3a cnegywowime:
Attribute Unit Value Test method
[Mokasartenb EgnHuua namepenns BenununHa MeTog ucnbitaHus
FS| i 0 FOCT 20330-91
(NCO 501-81)

Ultimate analysis was performed with results are as follows:

Onpe,u,eneHme 3JIeMeHTHOro cocraBsa opraHqucxoﬁ Macchbl yrns. PeSyJ'IbTaTbI aHanusa cnegywoume:

Content
CopepxaHne
Element Unit As- Air-Dry D Dry-Ash Test methods
OnemeHT EAnHAUL! Received Basi ry Free MeTopab! ucnbiTaHuit
asls ; .
n3MepeHuns . Basis Basis
Basis BospyuwHo- Cyxoe Cvxoe
Pabosee Cyxoe 6e33¥)anoe
Carbon 0 FOCT 32979-2014
Maccosas gonsi yrnepoga & 75.21 78.20 78.67 85.00 (ISO 29541:2010)
Hydrogen 0 FOCT 32979-2014
Maccosas gons sogopoaa % 3.31 3.44 3.46 3.74 (ISO 29541:2010)
Nitrogen 0 FOCT 32979-2014
MaccoBas gonsi a3oTa /o 1.89 1.96 1.97 2.13 (ISO 29541:2010)
Oxygen (by
difference) 0 FOCT P 53355-2018
Macoosas aons % 7.74 8.06 8.12 8.76 (UCO 17247:2005)
Kvucropoga (no pasHuue)

SGS Vostok Limited 312-24, Ordzhonikidze Street, 654005, Novokuznetsk, Russia

t: (7-3843) 32.20.41(42), f: (7-3843) 32.20.42, WWW.SgS. U

‘ Member of SGS Group



Analytical Report No.: 181202/279373-2011TOMCLU_r/M-NK-2020

Determination of elements content was performed with results as follows:
Onpep,eneHme cogepxaHusl JIeMeHTOB. PeayanaTbl aHanusa cnegyroume:
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Content
Unit CopepxaHue
Element . Air-Dry Test methods
OnemeHT MESZHMU'H AS-ReCQIVEd Basis Dry Basis MeToap! ucnbITaHUI
pexuna Basis B Cyxoe
Pa6ouee oéﬂymHo' 4
yxoe
Fluorine FOCT 32982-2014
Maccosas gonsi goTopa mkg/g 48 50 50 (ISO 11724:2004)
Chlorine mkg/g <50 <50 <50 rOCT 33502-2015
MaccoBasi fonsi xnopa
Arsenic FOCT P 54242-2010
MaccoBas [o5ist MbllbsiKa mkg/g 03 03 03 (NCO 11723:2004)
Ph h FOCT 1932-93 (kpome
osphorus % 0.028 0.029 0.029 n.2,n.3,n.7.2) (MCO

Maccosas gonsa goccopa 622-81)
Sodium % 0.046 0.048 0.048 FOCT 10538-87
MaccoBas gonsi HaTpusi
Potassium % 0.071 0.074 0.074 FOCT 10538-87
MaccoBas gonsi kanus
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Determination of chemical composition of ash was performed with results as follows:
Onpe,u,eneHme XUMUYeCKoro cocrtaBa 30/Jbl. PeSyJ‘IbTaTbI aHanusa crnegywouiune:

Components E;j:y'ltubl Percentage Test methods
KomnoHeHTbI MaMepeHus: CopgepxaHue MeToapl ucnblTaHun
Silicon oxide % 53.1
Okcung KpemHus
Aluminum oxide % 296
Okcna antoMnHUs
Iron oxide % 4.7
Okeunp xenesa
Titanium oxide % 1.0
Okenpa TUTaHa
Calcium oxide % 3.0
Okena kanbuus
Magnesium oxide % 1.1 rOCT 10538-87
Okena marHms
Potassium oxide % 1.2
Okenpa kanus
Sodium oxide % 0.9
Oxkcug HaTpust
Sulfur oxide % 3.8
Okcug cepbl
Phosphorus oxide 0
Oxkeung cdocdopa % 0-89
Manganese oxide % 0.07
Oxkcug mapraHua
Undetermined % 0.660 -
HeonpeaenexHsie
I (FE,O3+Ca0O+MgO+Na,0+K,0)
Vlo - 0.132
HOEKC OCHOBHOCTM 3011bl (SiO,+Al,05)
Base/acid ratio of ash (FE,03+Ca0+MgO+Na,0+K,0)
OCHOBHO/KMCIOTHOE OTHOLLEHUE - 0.130
20Mb (SiO,+TiO,+Al,03)

Determination of Hardgrove Index was performed with results as follows:

OnpegeneHue koadguumeHTa pasmonocnoco6HocTi no XapAarpoBy. Pe3ynbTaTtel aHanusa crefyoiime:

Attribute Unit Value Test method
MokasaTtenb Epvnmua BenuunHa MeToa ncnblTaHns
M3MepeHust
HGI - 63 FOCT 15489.2-2018

Determination of actual density was performed with results as follows:
Onpe,u,eneHme AeﬁCTBMTeanOﬁ NIOTHOCTU. Pe3yJ'IbTaTbI aHanusa cnegywouime:

Unit

Attribute Value Test method
EavHnua
MokasaTtenb BenuunHa MeToa ucnbiTaHus
n3mepeHuda
dd g/cm3 1.41 rOCT 2160-2015
Determination of apparent density with result as follows:
Onpe,u,eneHme Ka)KyLLleﬁCﬂ NMITOTHOCTMWU. PesyanaT aHanmi3a CJ'Ie,ElyIOLLl,MVIZ
Attribute Unit Value Test method
n Eannnua B M
oKasaTellb eliM4YnHa eToq UcnbiTaHUga
n3mepeHuda
da g/cm? 1.32 FOCT 2160-2015
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Determination of ash fusibility was performed with results as follows:
Onpe,u,eneHme nJaBKoOCTU 3onb|.Pe3yanaTb| aHanusa cnegywoume:
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Unit Value / atmosphere
Attribute £ M:; . Benuuuta / Atmoccepa Test method
Moka3zaTenb Msnﬁepeﬂm Oxidizing Reducing MeTop ucnbiTaHus
OoKncnuternbHasa BOCCTaAHOBUTEIbHAsA
Deformation temperature oc >1550 >1550
Temnepatypa gedopmauum
Sphere temperature 0
Temneparypa cieps c >1550 >1550 FOCT 32978-2014
Hemispherical temperature oC >1550 >1550 (1SO 540:2008)
Temnepatypa nonycdepbl
Flow temperature oc >1550 >1550
Temnepartypa pactekaHus
Determination of sulfur forms with the following results:
Onpegenexve opm cepbl. PesynbTaThl aHanusa cregyroLme:
Percentage
Copepxanue
Compounds Unit As Air Dry Test method
KoMnoHeHT®! ell. namepeHus - Basis Dry Basis MeTog ucnbitaHua
Reseived Cvxoe
PaGouee BosgyLwiHo- y!
C
yxoe

Sulphate sulphur
Maccosas fons cynbaTHoit % <0.02 <0.02 <0.02
cepbl
Pyrite sulphur )
MaccoBas [4ons MMPUTHON % <0.05 <0.05 <0.05 r(()lgg i%iofggg:)[s
cepsbl ’
Organic sulphur (by (kpome . 9.2.1)
difference) ) % 0.30 0.31 0.31
MaccoBas [onsa opraHn4yeckon
cepbl (Mo pa3HoCTK)

Determination of trace elements content in coal was performed with results as follows:
OnpeueneHme MUKPOIJIEMEHTOB B yrne. Pe3yanaTb| aHanusa cnegyouime:

Uni Content Uni Content

Elements E M:;ta CopnepxaHue £ M:;ta Copepxatue Test methods
3nemeHThbl Msﬁepeﬁm Dr)é yE sesis msnﬁepe:mg Dr)c/: yE gesis MeToapl ucnbiTaHus

Ba (bapun) % 0.00034 ppm 3.4 ASTM D6357-11
Ga (Mannun) % 0.0003 g/t 3 FOCT 12711-77
. rOCT 10175-75

Ge (F'epmanuin) % 0.00001 g/t 0.1 (kpowme 1. 2.3.2)
FOCT 32980-2014

Hg (PT1yTb) % 0.000012 ng/g 60 (ISO 15237:2003)

FOCT P 54242-2010
0,

Se (Cenen) 7 0.00002 mkg/g 0.2 (MICO 11723:2004)
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II. ANALYSES WERE PERFORMED IN SUBCONTRACTED LABORATORY:

Il. AHanu3bl 6bInM NpoBeAEHbI B CYGKOHTPaKTHOM nabopaTtopum:

Up Upon the Client's instructions, the samples have been transmitted AO "Zapadno-Sibirski Ispytatelny
Centr" (Accreditation Certificate No. RA.RU.21AA07 dd. 17.02.2015) for analysis and the findings reported
by AO "Zapadno-Sibirski Ispytatelny Centr" were reported as follows:

The results are reported herein for convenience only. SGS has no liability for these results, which remains
with AO "Zapadno-Sibirski Ispytatelny Centr" that produced these results.

CornacHo wuHCTpykuusim Knventa obpasupl 6binv nepegavbl B AO "3anagHo-Cubupckuii ncnbitaTenbHbin ueHTp" (Ceptudwukar
akkpeguTaumm No. RA.RU.21AA07 ot. 17.02.2015) pna aHanusa, u pesynbTatbl, nonyyeHHsie B AO "3anagHo-Cubupckui
ucnblTaTenbHbIN LEHTP" cneaytowyme:

JaHHble NpuBeaeHbl 30eCh UCKIMIOYNTENBHO YCNOBHO, U SGS He HeceT OTBETCTBEHHOCTM 3a pe3dynbTaTthl, nonyyeHHsle B AO "3anagHo-
Cubunpckuid ucnbiTaTenbHbl LeHTp". OTBETCTBEHHOCTb ocTaeTcs 3a AO "3anagHo-Cubupckuii ncnbitatenbHbIA LEHTP".

Determination of elements spectroscopy content.
Onpe,u,eneHme NIeMeHTHOro crneKTpasnbHOro aHanusa:

Sample No. in _ Unit _ Test method and
laboratory Attribute en Analysis result ND No.
Mpo6a Ne no HanmeHoBaHue nokasatens Msmepéva PesynbTar ucnbitaHus MeToa ncnbitTaHna n
naboparopum Homep H

Ba (bapun) % 0.01

Be (bepunun) % <0.0001

B (bop) % <0.001

Bi (Bucmyr) % <0.0002

V (BaHaguit) % <0.001

W (Bonbdpam) % <0.002

Ga (Mannnin) % <0.0001

Ge ("'epmaHuin) % <0.0002

Y (U1Tpunn) % <0.001

Yb (N1Tepbun) % <0.0001

Cd (Kagmwnin) % <0.001

Co (KobanbT) % 0.0002

La (JlaHTaH) % 0.001

Li (JTutun) % <0.001

Mn (MapraHeL) % 0.005 MpUBTAKEHHO-

Cu (Meapb) % 0.0001 KONMYECTBEHHbIN
112011 Mo (MonunbaeH) % <0.0001 CcrnekTparnbHbI aHanua

As (MbILwbsK) % <0.01

Ni (Hukenb) % 0.0008 MIT Ne9-C-89

Nb (Hno6wui) % <0.001

Sn (OnoBo) % <0.0002

Pb (CsuHeL) % <0.0002

Ag (Cepebpo) % <0.00001

Sc (CkaHgnin) % <0.0002

Sr (CTpoHuwniA) % <0.01

Sb (Cypbma) % <0.002

Ta (TaHnTan) % <0.01

TI (Tannnn) % <0.001

Ti (Tutan) % 0.02

P (®ocdop) % <0.1

Cr (Xpowm) % <0.001

Zn (LUuHK) % <0.003

Zr (LnpkoHun) % 0.002
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Determination of petrographic composition and metamorphism was performed with results as follows:
Onpe,u,eneHme neTporpadwmecmx nokasareneu u craguum METaMOP(*)VBMa. Pe3yJ'IbTaTbI aHanuza cnegywuwne:

Reflectance indices RO:
[Nokasatenu OoTpaXkeHua:

Attribute Symbol . Unit value Test method
Mokasatenb O6o3HaveHne AnriLa BennunHa MeTog ncnbiTaHns
N3MepeHusi

Random reflectance

Mpon3BONbHLI NOKa3aTenb OTPaXKEeHNs Ro r % 1.85

BUTPUHUTA

Minimum random reflectance

MUHUManbHbIA NPOU3BONbHbIN ROmin % 1.17

nokasaTtenb OTPaXeHWsl BUTPUHMTA

Maximum random reflectance

MaKcuMarbHbIA MPON3BOSIbHLIN ROmax % 2.50

noKasaTerb OTPaXeHVst BUTPUHUTA FOCT P 55659-2013

Standard deviation o ) 0.44

CraHgapTHOe OTKIIOHEHMe

Number of samples i ) 150

Yncno 3amepos

Number of gaps n ) 2

Konunuyectso paspbisoB

Determination of maceral components was performed with results as follows:
Onpe,u,eneHme MauepanbHOro cocrtaBa. Pe3yJ'IbTaTbI aHanusa cnegywuime:

Attribute Symbol Unit value Test method
MNokasaTtenb O603HayeHne Epvnmua BenuunHa MeToa ncnbiTaHus
M3MepeHusi

Vitrinite Vit % 425

ButpuHut .

Semivitrinite Sv % 6.5

CeMI/IBI/IT[.)VIHVIT FOCT 55662-2013

Inertenite I % 51.0

MHepTuHUT .

Organic mass OM % 93

OpraHundyeckasi macca

Determination of mineral components was performed with results as follows:
OnpegenexHve MUHepanbHbIX BKNOYEHUN. PesynbTaThl aHanusa cnegyowme:

Attribute Symbol EUmt Value Test method
auHuua
[NokasaTtenb O6o3HaveHne BenunuuHa MeTO,D, ncnblTaHUAa
n3MepeHumsa
Clay 0
Pt Mgl % 4.0
Sulfides Ms % 1.00
Cynbguab FOCT P 55662-2013
Carbonates Mk % 0.5
Kap6oHaTbl )
Silicon oxide v % 25
Okcug KpemHus ’

SGS Vostok Limited 312-24, Ordzhonikidze Street, 654005, Novokuznetsk, Russia

t: (7-3843) 32.20.41(42), f: (7-3843) 32.20.42, WWW.SgS. U

‘ Member of SGS Group



Analytical Report No.: 181202/279373-2011TOMCLU_r/M-NK-2020
Page 8 of 9

Pednekrorpamma pe3ynbTaToB U3MEPEHWiA nokasartens
18 OTPAXEHUA BUTPUHNTA

16

Yacrora, %

105 125 145 165 18 205 225 245 265 285
Hurepsan Ro,%

Determination of vitrinite reflectance was performed with results as follows:
Onpep,eneHme noKasaTtesns oTpaXeHus BUTPUHUTA. Pe3yanaTb| aHanusa cnegywuwue:

Reflectance Frequency Test method
[Mokasartenb OTpaXXeHusa Yacrota MeToga nenbiTanmsa
1.05 1.09 0
1.10 1.14 0
1.15 1.19 1
1.20 1.24 1
1.25 1.29 3
1.30 1.34 3
1.35 1.39 12
1.40 1.44 21
1.45 1.49 13
1.50 1.54 20
1.55 1.59 3
1.60 1.64 1
1.65 1.69 0
1.70 1.74 1
1.75 1.79 1
1.80 184 1 FOCT P 55659-2013
1.85 1.89 0
1.90 1.94 1
1.95 1.99 0
2.00 2.04 0
2.05 2.09 4
2.10 2.14 6
2.15 2.19 3
2.20 2.24 5
2.25 2.29 6
2.30 2.34 12
2.35 2.39 10
2.40 2.44 14
2.45 2.49 7
2.50 2.54 1
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Reflectance Frequency Test method
[MokazaTenb oTpakeHus YacrtoTta MeTopa ucnbiTaHus
2.55 2.59 0
2.60 2.64 0
2.65 2.69 0
2.70 2.74 0
2.75 2.79 0
2.80 2.84 0
2.85 2.89 0

The Company's involvement has been limited to implementing the Client's instructions, which requires the Company to submit the
denoted sample(s) or test(s) for analysis by a third-party laboratory. The Company is not responsible for those analytical results, the
responsibility of which remains with the laboratory that produced those results.

Yyacmue KomnaHuu 6b1510 02paHU4eHO 8birnosiHeHueM uHecmpykuyut KnueHma, komopbit nompe6osarn, ymobbi KomnaHus npedocmasuna 0603Ha4YeHHyo
npoby (6b1) unu mecm (mbi) On1s1 aHanusa cybkoHmpakmHoUl nabopamopuet. KomnaHusi He Hecem 0mMeemcmeeHHOCMU 3a MOy4YeHHble aHanumuyeckue
pe3ynbmamsbl, 0OmeemcmeeHHOCMb 3a KOmopble CoXpaHAemcs 3a naGopamopueﬁ, Komopas nonyqyuna OaHHble pe3yrbmamesal.

The denoted sample(s) or test(s) were analyzed by a third-party laboratory. The Company is not responsible for those analytical results,
the responsibility of which remains with the laboratory that produced those results.

O6o3HayeHHass npoba (6b1) unu mecm (mbi) 6biIuU NPoaHanu3uposaHbl cybKkoHmMpakmHoul nabopamopuel. KomnaHusi He Hecem omeemcmeeHHOCMU 3a
rofly4eHHblIe aHanumuyeckue pesynbmambl, OM8emcmeeHHOCMb 3a KOmopble coxpaHsemcsi 3a nlabopamopuel, kKomopasi nonyyuna OaHHble
pe3ynbmameai.

This document is issued by the Company under its General Conditions of Service accessible at http://www.sgs.com/en/Terms-and-
Conditions.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.

Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention
only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not
exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized
alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the
fullest extent of the law.

Hacmosawut dokymeHm ebinyuweH KomnaHueli 8 coomeemcmseuu ¢ «Obwumu Ycrnosusmu Oka3daHus Ycnye» (http://www.sgs.com/en/Terms-and-
Conditions.aspx) Obpawaem gHuMaHue Ha ycrnogusi 06 oepaHu4YeHuUU U 0c8060XX0eHUU 0m 0meemcmeeHHOCMU U PUCOUKUUU.

JTrobol Oepxxamerib Hacmosiue2o AoKyMeHma u3geuw,eH, Ymo uHgopmayusi, cooepxxaujasicsi 8 HeM, ompaxaem mosibKo ghakmsl, NonyyeHHble KomnaHuel
8 MOMeHm nposedeHusi UHCMEeKUuU, U UCKIYUMenbHO 8 pamkax uHcmpykyul KnueHma (ecnu makoebie umenuck). KomnaHusi Hecem
omeemcmeeHHOCMb MOoJibKO rneped ceouM KrnueHmom, 00Hako daHHbIU O0KyMeHm He ocgoboxdaem 00208apusalouUecs: CMopoHbI OM 83aUMHbIX 1pas u
obsizamenbcme 8 coomeemcmeuu C 3ak/lYeHHbIM coenaweHueM. Jliobble HecaHKUUOHUPOBaHHble U3MeHeHuUs, rodderika, chanbcugukayus,
KonuposaHue codepxaHusi unu oghopmiieHusi 0aHHO20 AOKYMeHma sI8NAMCS He3aKOHHBIMU, @ Hapywumenu Moaym nodsepaHymbcs rpecnedosaHuio 8
yCMaHo8IEHHOM 3aKOHOM MOpPsIOKe.

The above reflects our findings for analyses of submitted sample(s) only and does not refer nor verify any shipment. This report is not
applicable for L/C negotiations.

BbiwenpusedeHHbie O0aHHble ompaxXakrom pe3ynbmamsl aHanu3os, npedocmasneHHbIX Ham obpa3uyos u He rnodmeepxdarom KaKyr-nubo omepy3sKy.
Hacmomuuﬁ omyem He si8risiemcsi ocHogaHuem 0O51si nepeeosopos rno aKerdumuey.

The sample to which the findings recorded herein (the “Findings”) relates was drawn and provided by the Client or by a third party acting
at the Client’s direction. The Findings constitute no warranty of the sample’s representativeness of any goods and strictly relate to the
sample. The Company accepts no liability with regard to the origin or source from which the sample is said to be extracted.

O6paseu, pesynbsmambl uccnedogaHulli komopozo npedcmasneHbl 8 amom OokymeHme («Pe3ynbmambl»), 66l 0mobpaHbl u npedocmasneHsl
Knuermom nu6o mpemseli cmoporol, deticmeyioweli no pacnopsxeHuio Knuenma. PenpesenmamusHocms” 06pasua o ‘OmHOWEHUI0 K KaKol-iu6o
rnapmuu moeapa He 2apaHmuposaHa, U OaHHble pe3ynbmambl HanpsMy OMHOCAMCS Julb K npedcmagneHHomy o6pa3u§/ naHusi He Hecem
omeemcmeeHHocmu 8 omHoweHuu«npoucxomdeHun o6pa3ua unu ucmoYyHuka, om Komopozao OH 66171 oMo pafv ’ K

Signed and dated in” /~ /| 3( SG and'\-. behalf of
Novokuznetsk / KK /7.&-¢7 : 2 . sGs Vostok Limited
05 February 2021 7 “/, ;)
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